SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.10 dg Mode Auto Swesp

te: 22.0UL.2020 15

22.JUL. 2020

15

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
o~ s N SRURRRI P~ —y R W PSR
o T aa
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 642.00900 MHz -58.41 dBm -45.41 dB 30.000 MHz 690.000 MHz 100.000 kHz 639.37031 MHz -58.53 dBém -45,53 dB
725,000 MHz 1.000 GHz 100.000 kHz 841.89560 MHz -57.66 dBm -44,66 dB 725,000 MHz 1,000 GHz 100.000 kHz 975.41209 MHz -57.88 dBm -44,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87826 GHz -46.86 dBm -33.86 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50587 GHz -46.84 dBm -33.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91726 GHz -42.19 dBm -29.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92776 GHz -42.46 dBm -29.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21277 GHz -42,73 dBm -29.73 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.92027 GHz -42.95 dBm -29.95 dB
( 1 J L] ( )| wa

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
-50 derr
"y
70da
80da
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 636.07196 MHz -58.35 dBm -45,35 dB
725,000 MHz 1.000 GHz 100.000 kHz 953.43407 MHz =-57.79 dBm -44,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88825 GHz -46.79 dBm -33.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -42.46 dBm -29.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92677 GHz -43.15 dBm -30.15 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042242-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0072
40 Normal Voltage 0.0010
30 Normal Voltage 0.0167
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0119

-10 Normal Voltage 0.0168 PASS
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0161
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0033

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonis. FCC RADIO TEST REPORT Report No. : FG042242-02B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 2.87 4.84 3.57 5.74 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.43 6.17 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10f 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 13/ 10MHz / QPSK
Middle Channel / 1RB Middle Channel / Full RB
(<] (<]
30.00 dBm  Offset 1140 db Ref Level 30.00 cbm  Offset 1140 db
3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@153 view
— ; e
| <: -
0.0 ! 0.0 .
i x X x
5
b = Y i
1E - 1€ A
X 4 <
| E X
1E h 1E \
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | % | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.21 dBm 24,42 dBm 3.11 d8 2.29 dB 2.55 dB Trace 1 21.90 dBm 27.61 dBm 5.71 d8 2.35 d8 4.06 da 4.84 da 0 dB
b—— —
8 JL J 8 JL J LLLL
LTE Band 13/ 10MHz / 16QAM
Middle Channel / 1RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 1140 db Ref Level 30.00 cbm  Offset 1140 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
S
o ——
= St EeE
: s
0.0 e
~ Rt : ~
1E- ", -
‘\ -.\ -.~
\ \ h
1E. : 1E. \
‘l Ll
| 1 |
CF 782.0 MHz l - Mean Pwr + 20.00 dB CF 782.0 MHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,54 dBm 24,80 dBm 4.26 d8 2.90 dB 3.28 dB Trace 1 20,92 dBm 27.68 dBm 6.76 dB 2.99 d8 4.78 da 5.74 dB 6.23 dB
— -~ rm— -
L ! J L J J WD e
LTE Band 13/ 10MHz / 64QAM
Middle Channel / 1RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 1140 db Ref Level 30.00 cbm  Offset 1140 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
- =
; S
0.0 ! 0.0
1} ~ \ ~
1E4 ‘\ % 1E4 :
"“ N “. RS
1E. L 1E. \
b ks
i ‘-,\
1 | 1 i
f
CF 782.0 MHz ‘ Mean Pwr + 20.00 dB CF 782.0 MHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.52 dem 24,62 dBm 5.11d8 2.9 0B 417 0B 4 .87 0B Trace 1 | 19.98 dem 27,78 dem 7.80 d8 2.99 d8 4.99 da 6.17 d8 5.93 08
L )il J BERnnED L )il ] [
TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042242-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.85 4.88 - - - -
Middle CH - - - - 4.94 4.78 9.75 9.83 - -
Highest CH - - - - 4.85 4.89 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.92 - - - - -
Middle CH - - - - 4.90 - 9.65 - - -
Highest CH - - - - 4.86 - - - - ;

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

L I

J

Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.42 dbm)| MI[1] 15.72 dBm
. 780.14900 MHz 779.97000 MHZ]
20 - 20 s
o e 26.00 dB N ¥ ndn X 26.00 dB
- oo A NS A ey 4.845000000 MHZ, o Ay Pl MBS e\ 4.875000000 MHZ|
i{ Q factor 1 161.0 [ Q factor 160.0
o4 ; 0d /
7 "
-10 df T -10 d r.
] / \
204 20d ; -
b T \-f‘k QAN P
o . A
a0 - 30 1
"\f JJ‘\-*
-40 dB-
Niai
50 df
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.148 MHz 16.42 dam nd8 down 4.845 MHz ML 779,97 MHz 15.72 dam nd8 down 4.875 MRz
T 1 777.102 MHz -8.97 dBm nd8 26.00 dB TL L 777.082 MHz -10.48 dBm n 26,00 d8
T2 1 781.948 MHz -9.45 dBm Q factor 161.0 T2 1 7B1.958 MHz -10.25 dém Q factor 160.0

L U

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.20 dBm)| ™M1[1] 15.05 dBm)
782.85900 MH?Z| 782.40000 MHz
20 20
vﬁa 26.00 dB 26.00 dB
g A it T e TR 4.935000000 MHz 104 T W Iy 4.775000000 MHZ|
[ Q factor 1 158.6 #' Q factor 1 163.8
{
od E \ od ] |
- ! 1
10 df - - -10 o - - =
/ | 7 \
204 & 20d /
Ay J
i S o I
e v P .
70 R o7y =
-40 ds
50 d -50 di
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 782.850 MHz 15.20 dBm nd8 down 4.935 MHz ML 7BZ.4 WAz 15.05 dam nd8 down 4.775 WAz
TL 1 779.483 MHz -11.01 dam nd8 26.00 dB TL L 779.592 MHz -10.94 dam nd8 26.00 dB
T2 1 784.428 MHz -10.78 dém Q factor 158.6 T2 1 7B4.368 MHz -10.59 dam Q factor 163.8
L U J wa L JU J

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.89 dBm| mili] 14.74 dBm|
78539900 MHzZ| 786.53800 MHz
21
e . B 26.00 dB & ndB 26.00 dB
w0 N PR N 4.845000000 MHz 104 [rdmin o AN A B 4.885000000 MHz
i Q factor 1 162.1 J’ Q factor 161.0
g | od
4
-od 10 d ¥,
,ﬂ
20 d - 20 di
= P
, el AV AN . Ji RS )
. ) . N o \
-40d -40 d
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 785.389 MHz 15.89 dBm ndB down 4.645 MHz ML 7B6.538 MHZ 14.74 dBm ndB down 4,585 MHz
T1 1 782.082 MHz -10.11 dém nds 26.00 d8 T1 1 782.062 MHZ -10.90 dBm nds 26.00 da
T2 1 786.928 MHz -10.37 dém Q factor 162.1 T2 1 766,548 MHZ -11.20 dém Q factor 161.0
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

trum b ctrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.77 dBm) ™M1[1] 6.50 dBm|
2 785.0360 MHz 390 MHz
20 d8 20 d8
P PSR N -y - 26.00 dB - N fL .00 dB
0u e R’ diatas T Ay 0.750000000 MHZ 04 e e o A T 0.830000000 MHz
= / Q factor | 80.6) b 7 Q factor i 79.6
o dem { 0 dam f L
7 J 3
-10 dBm: . -10 dem: = .
/ / \
/ . \
20 dBm - 20 dem ¢ y
E e 7 W
-30 dbm =L -30 dém
/ f
~40 dm ~ -40 dBm e
g e
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 785,835 MHz 16.77 dam nd8 down 9.75 MHz ML 7B2.659 MHz 16.59 dam nd8 down 9,83 WHZ
T1 1 777.145 MHz -6.78 dBm nd8 26.00 dB T1 L 777.045 MHz -9.73 dBm nd8 26,00 d8
T2 1 786.895 MHz -8.99 dBm Q factor 80.6 T2 1 7B6.B7S MHz -9.60 dBm Q factor 79.6
8 JL J e JL J v

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042242-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

(=]

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

SWT

Offset 11,40 dB & RBW 100 kHz

18 ps @ YBW 300 kHz

Mode Auto FFT

(@ 17k Max

MIL1]

T
ey pennfn

ndB

NnBN g

Q factor

13.87 dBm)|
778.71100 MHz
26.00 dB|
4.915000000 MHz
158.4)

) A AN

-0 dam—

/
-50

60 df

CF 779.5 MHz

1001 pts

Span 10.0 MHz

Marker
X-value

1 Y-value |

Function |

Function Result |

Type | Ref | Tre |
M1 1

778.711 MHz
777.022 MHz
781.938 MHz

13.87 dBm
-12.35 dém
-12.03 dém

nd@ down
ndB
Q factor

4,915 MHz
26.00 d8
158.4

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 GBm  Offset 1140 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 11,40 db @ RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.06 dBm| ™Il 15.80 dBm)
780.88100 MH?Z| 785.7160 MHz
w
= m ndB 26.00 dB @ ndg 26.00 dB
A N 5 porrm et VT 5
04 et e Ao P Bt 4.895000000 MHZ 104 ot Pl 9.650000000 MHz
7 q factor \ 159.5 ] Q factor 81.4
0 f 0 d
] \ ]
10 df T;_’ - -10 o ¥
{ \ / \
20 d - - 20 d - —
/ -~ -
A A8 - = . -30 -
e Ji
-40 d -40 de -
50 d -50
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 780.881 MHz 14.06 dBm ndB_down 4.895 MHz M1 TBS. 716 MHZ 15.80 dBm ndB_down 9,65 MHZ
TL 1 779.522 MHz -12.20 dém ndd 26.00 dB T1 L 777.165 MHz -9.78 dBm ndd 26.00 dB
T2 1 784.418 MHz -11.69 dam qQ factor 159.5 T2 1 7B6.815 MHz -9.33 dam qQ factor 81.4
L JL J o L JL J [
ctrum
Ref Level 30.00 GBm  Offset 1140 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 14.16 dBm|
78563900 MHzZ|
20 ndd! 26.00 dB|
104 oo o AN AT ;waiwwf(-\_n,\,%_ 855000000 MHz|
] Q factor \ 161.8
|
od 1 3
o
BUE! ¥ ¥
/ \
20 d
i
n s A
ARy e = T
-40d
50 df
60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 785.638 MHz 14,15 dBm ndB down 4.655 MHz
T1 1 782.082 MHz -11.63 dam nds 26.00 dB
T2 1 785.948 MHz -11.59 dém  factor 151.8
L L J g
TEL : 886-3-327-3456 Page Number 1 A13-6 of 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.48 4.48 - - - - -
Middle CH - - - 4.49 4.49 9.01 8.97 - - -
Highest CH - - - 4.48 4.47 - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.49 - - - - - -
Middle CH - - - 4.48 - 9.01 - - - -
Highest CH - - - 4.49 - - - - - -
TEL : 886-3-327-3456 Page Number : A13-7 of 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 54 dBm)| 15.24 dBm)
0 778.48100 MHZ| - 779.91000 MHz
Occ By 4.475524476 MHz 4.475524476 MHz
S o e | L PRy A -
10 d W i 10 d L Yl et ‘-tl
\ |
o 7 T o 7
] \ /
-10 df ' \ -10 d 8
204 = - - 20 d .j
A R A e i e |
-30 - . -30 £
7
4 v
-40 d -40 di
o o
-50 d -50
-60 d 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 778.481 NMHz 15.54 dam ML 779.91 MHz 15.24 dam
TL 1 777.27223 MHz 9.63 dBm Oce Bw 4,475524476 MHz TL L 777.27223 MHz 9.33 dBm Oce Bw 4,475524476 MHz
T2 1 781.74775 MHz 9.73 dam T2 1 78174775 MHZ 10.02 dam

L U

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.07 dBm) ™M1[1] 14.92 dBm)
- 782.02000 MHz - 783.29900 MHZ]
Bre 4.485514486 MHz 4.485514486 MHZ
e A P e e e v
10 i L kS ¢ wd /‘ e i
o d L 0 di \
4
| {
-10 x -10 d F .
\
\ /
204 - 20d
N v v ) N R Y
" Mg o A Sy ;
W | SR
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.02 MHz 16.07 dam ML L 7B2.209 MHz 14,92 dBm
T 1 779.75225 MHz 9.50 dBm Oce Bw 4,485514456 MHz TL L 779.76224 MHz 8.60 dBm Oce Bw 4.485514486 MHz
T2 1 784.23776 MHz 11.16 dam T2 1 78424775 MHZ 9.14 dam

L U

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.79 dBm| mili] 14.49 dBm|
20 . 78261200 MHzZ| - 786.46800 MHz
A N 0cc B 4.475524476 MHz occBw 4.465534466 MHz
A e A o A e . rrl e e
10 d - i 10 7 1
| \ {
ad / : od !
{ 4 / \
BUE! \ -10 di T
/ ) \
20 d l\ - 20 di -
N e \
SO NI o J,
-40d -40 d
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 782.612 MHz 15.79 dBm ML 766,468 MHZ 14,43 dBm
TL 1 782.26224 MHz 9.89 dém Oce Bw 4. 475524476 MHz T1 1 782.26224 MHZ 8.81 dBm oce Bw 4. 465534466 MHZ
T2 1 785.73776 MHz 10.01 dBm T2 1 786.72777 MHz 9.51 dbm

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 13

trum b ctrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.90 dBm)| MI[1] 16.23 dBm
2 770.2640 MHz 783.4990 MHz,
20 d8 20 d8
X N 1 9.010080011 MHz - £.971028971 MHZ
LIS oA e T P Rt AT P
10 d i 104
{ 1 |
/ \
o dem { b 0 dem. / \
| /
10 dam. - I, -10 dBm. . L
v S 1
20 dBm L —— 20 dBm / o
|/ T - .
-0 dém ¥ -30 dBm =
Fi / =
-a0 dBm =L -40 dBm L
P P
50 dgm -50 dBm
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 778.264 NMHz 16.90 dam ML 7B2.409 MHz 16.23 dam
T1 1 777.5245 MHz 10.67 dBm Oce Bw 9.010985011 MHz T1 L 777.5245 MHz 9.64 dBm Oce Bw 5.971028971 MHz
T2 1 786.5358 MHz 11.67 dam T2 1 786.4955 MHz 11.09 dam
8 JL J e JL J v
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

[m:]
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz
o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 14.20 dBm)
- 780.70900 MHz
- octiv 4485514486 MHz
10d £ L PN T, LNV AL
ad 7 Y
\
10 df ’:’ -
20d £
~ AMrnin,
-6 df
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.708 MHz 14,20 dBm
T1 1 777.26224 MHz 9.01 dBm Oce Bw 4,485514456 MHz
T2 1 781.74775 MHz 8.04 dBm
L I 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.15 dBm)| ™M1[1]
781.76000 MHz P
20 20
X Occ B 4.475524476 MHz Ty 9.010989011 MHZ
1 - Ffinn, 11 Lo mmmad "
104 L p AN £ 3 A, 10 d e - =
| /
od ! 0 d !
/ /
-10 d - -10 de
/ /
204 1 20d . o
X . [ L W . e S
30 . ~ [ = 30
Fraw ; =
-40 df -40 di 7
LAY Vo
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7BL.76 MHz 15.15 dam ML L FBL4B1 MHZ 15.52 dam
T1 1 779.76224 MHz 8.95 dBm Oce Bw 4,475524476 MHz T1 L 777.4845 MHz 8.91 dBm Oce Bw 9.010969011 MHz
T2 1 784.23776 MHz 9.74 dom T2 1 786.4955 MHz 9.90 dam
L I 4 - [S JL 4 -

Highest Channel / 5MHz / 64QAM

ctrum

Ref Level 30.00 dém

Offset 11,40 dB & RBW 100 kHz

lo Att

30 dB

SWT

18 ps @ YBW 300 kHz

Mode Auto FFT

SGL Count 100/100

(@ 17k Max

MiL1]

.90 dBm)|
785.72900 MHz
4.485514486 MHz

R

60 df

CF 784.5 MHz

1001 pts

Span 10.0 MHz

Marker
X-value |

¥-value |

Function |

Function Result

Type | Ref | Trc |
ML 1 785.728 MHz

13.90 dBm
8.87 dem
9.10 dém

oce Bw

4.485514486 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

. o
ectrur
Ref Level 30.00 dbm  Offset 11,40 db. Mode Auto Sweep Ref Level 30,00 dbm  Offset 11.40 da Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck pAES
20 dbipe —$PURIOUS | INE ABS e 20 dbifpe—$RURIOUS | INE ABS paks n
10 dBm i" 10d H
ode \ 0de H
-10 dBm — ’J | -10 dem: — }I !
-20 dBm ’, \ -20 dém i H
JR— . /
SPURIOUS_LINE_~BS /f | SPURIOUS_LINE_ABS ,J‘ \
-40 dBm: \\L_ f‘\ -40 dBrr /\ Y
g
.50 dBm - i -50 dBm S !
e | o
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773,78322 MHz -59.81 dBém -24.81 dB 763.000 MHz 775.000 MHz 6,250 kHz 76589510 MHz -59,93 dém -24.93 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85056 MHz -46.30 dBm -33.30 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.06159 MHz -48,45 dBm -35.45 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99835 MHz -49.94 dBm -36.94 dB 775.900 MHz 776,000 MHz 30,000 kHz 775,99456 MHz -53.36 dBm -40.36 dB
776.000 MHz 788,000 MHz 100.000 kHz 77736064 MHz 21.07 dBm -8.93 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 21,28 dém -8.72 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.06209 MHz -53.1% dBm -40.19 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,00934 MHz -48.89 dBm -35.89 dB
788.100 MHz 793,000 MH2 100.000 kHz 788.30315 MHz -48.77 dém ~35.77 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -45.31 dBm -32.31 dB
793.000 MHz 306,000 MHz 6,250 kHz 797,60390 MHz -59.62 dBm -24.62 dB 793.000 MHz 806.000 MHz 6,250 kHz 796.64236 MHz -59,97 dBm -24,97 dB
—
) ~
Il - ( ) ] o
Date: 21.JUL.2020 16:25:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrur

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.40 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.40 dB

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS Limit ¢heck PAES
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dBm 10 dém
o de | ‘ 0. dem ‘
-10 dBm = l -10 dem — \
-20 dBm / + -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_ _JJ P
-40 dBm ({ 40 dBm ™,
-50 dBm [ -50 dBm
BT o1 J a0l
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,97003 MHz -56.17 dém -23.17 de 763.000 MHz 775.000 MAz 6.250 kHz 770.3%061 MHz ~59.88 dbm —24.98 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89505 MHz -37.21 dBm -24.21 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,88067 MHz -48.37 dbm -35.37 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97997 MHz -40.35 dBm -27.35 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92642 MHz -52.93 dBm -39.93 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.75824 MHz 6.92 dém -23.08 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,73327 MHz 6.86 dBm -23.14 dB
786.000 MHz 788,100 MHz 30,000 kHz 78806898 MHz -47.93 dém -34.93 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.02243 MHz -36.64 dbm -23.84 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,49406 MHz -43.52 dBm -30.52 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,27378 MHz -32.61 dBm -19.61 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.74675 MHz -60.02 dém -25.03 d& 793.000 MHz B06.000 MHz 6.250 kHz 793.05844 MHz -59.38 dBm -24.38 dB
\
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 13/

5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrur || Spectrum o
Ref Level 30.00 dbm  Offset 11,40 db. Mode Auto Sweep Ref Level 30,00 dbm  Offset 11.40 da Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit ¢heck PASS
20 dh'uuu EPURIOUS ) INE ARS ‘ P, S 20 dg?‘# e e n
10 dem ” 10d H
ode [' 0de H
-10 dBm — J % -10 dem: — }I !
-20 dBm T 1 -20 dém i ,\
SPURIOUS_LINE_ABS ;‘ \\ SPURIOUS_LINE_#BS 'jl \
-40 dBm: \‘L -40 dBrr I/, m\
-50 dBm .~ S T -50 dBm oo e = ‘
i |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.61339 MHz -60.08 dBém -25.08 d& 763.000 MHz 775.000 MHz 6,250 kHz 767.77722 MHz -60.12 dém -25.12 db
775.000 MHz 775.900 MHz 100.000 kHz 775,83302 MHz -45.50 dBm -32.50 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.15420 MHz -48,07 dBm -35.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90425 MHz -49.35 dBm -36.35 dB 775.900 MHz 776,000 MHz 30.000 kHz 775,98066 MHz -53,08 dBm -40.08 dB
776.000 MHz 788,000 MHz 100.000 kHz 77733666 MHz 20.35 dBm -9.65 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20,61 dém -9.33 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.02702 MHz -52.99 dBm -39.99 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,06019 MHz -46.30 dBm -33.30 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.68497 MHz -48.68 dBm -35.68 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.12203 MHz -43.23 dBm -30.23 dB
793.000 MHz 306,000 MHz 6,250 kHz 800,08442 MHz -59.84 dBm -24.84 dB 793.000 MHz 806.000 MHz 6,250 kHz 302.83766 MHz -59,93 dBm -24,93 dB
) ~
)
Il - ( ) )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur |l Sp m

Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep

SGL Count 1007100 SGL Count 100/100

@1 AvaPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS

20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS DA

10 dBm- 10 dém

— e

0 de - ‘ 0 dem ‘

-10 dam - } ‘ -10 dem — \

-20 dbm } \ -20 dem )l |

SRURIGUS_LINE_ABS L | SPURIGUS_LINE_aBS_ . =

-40 dBm ""‘I“ 40 dBm [

-0 dom -50 dBm

 aillR -J ol

Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz

puri E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  Alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 774,97003 MHz -58.74 dm -23.74 d& 763.000 MHz 775.000 MRz 6.250 kHz 77151748 Mz ~50.88 dBm 24.80 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589685 MHz -39.80 dém -26.80 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.88696 MHz 48,36 dBm 35,36 db
775,900 MHz 776.000 Mz 30.000 kHz J75,99035 MHz =42,73 dbm =29.73 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96848 MHz -52.76 dBm -39.76 db
776.000 MHz 788.000 MHz 100.000 kHz 778,64336 MHz 5.94 dBm -24.06 db 776.000 MHz 788.000 MHz 100.000 kHz 785.47652 MHz 5.90 dém -24.10 dB
788,000 MHz 788,100 MHz 30.000 kHz 78803572 MHz -48.04 dBm -35.04 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.06119 MHz -37.90 dém -24.90 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,25420 MHz -43.76 dBm -30.76 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 15529 MHz 33.61 dBm 20,61 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.51299 MHz -50.85 dém -24.85 di 793.000 MHz B806.000 MHz 5.250 kHz 793.03247 MHz -59.39 dbm -24.39 dB

Y
Il N T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
spectrur || Spectrum 7
Ref Level 30.00 dbm  Offset 11,40 db. Mode Auto Sweep Ref Level 30,00 dbm  Offset 11.40 da Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PAES
20 dbipe —$PURIOUS | INE ABS pAkS 20 dbifpe—$RURIOUS |INE ABS | paks \
10 dBm ﬂ 0d ‘l‘
0 de 048
| “
-10 dBm H -10 dem: — ’ l
-20 dBm J } -20 dém ! l
JR— | o
SPURIOUS_LINE_~BS J‘ L& SPURIOUS_LINE_ABS Iﬁ 1
-40 dem \\A -40 der J‘ 4
-50 dBm T -50 dem m——t f
i | o
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77347153 MHz -59.96 dBém -24.96 dB 763.000 MHz 775.000 MHz 6,250 kHz 770.49B850 MHz -59,97 dem -24.97 db
775.000 MHz 775.900 MHz 100.000 kHz 775.51204 MHz -48.33 dBém -35.33 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.10744 MHz -48,24 dBm -35.24 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91104 MHz -52.94 dBm -39.94 dB 775,900 MHz 776,000 MHz 30.000 kHz 775,98536 MHz -53,23 dBm -40.23 dB
776.000 MHz 788,000 MHz 100,000 kHz 77731269 MHz 18,31 dBm -11.69 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.40 dBm -10.60 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.02562 MHz -52.98 dBm -39.98 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,03302 MHz -49.58 dBm -36.59 dB
788.100 MHz 793,000 MH2 100.000 kHz 78840594 MHz -48.71 dém ~35.71dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -46.39 dBm -33.39 dB
793.000 MHz 806,000 MHz 6.250 kHz 79848701 MHz -59.78 dBm -24.78 dB 793.000 MHz 806.000 MHz 6,250 kHz 803,95065 MHz -59.98 dBm -24.88 dB
]—' 1 [ n )
L JL J
16: 21.JUL.2 16:49:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur |l Sp m

Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS

20 dbipe—teuRIOUS }INE Ans pake 20 dbipe—$RURIONS | INE ABS DA

10 dem 10 dBm

0 de 0dem ‘

-10 d8m l[ “ -10 dem: — \

-20 dBm J \ -20 dem J \

SRURIGUS_LINE_ABS / 1 | SPURIGUS_LINE_aBS_ #‘J o

-40 dBm -40 dBm /

-50 dBm 4 -50 dem

e ] » |

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHzZ

purious E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.92208 MHz -50.15 dm -24.15 db 763.000 MHz 775.000 MHz 6.250 kHz 77341150 MHz ~59.98 dBm —24.98 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.89555 MHz -42.12 dém -29.12 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,49585 MHz -48.28 dBm -35.28 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99885 MHz -46.13 dBm -33.13 d8B 275.900 MHz 776.000 MHz 30.000 kHz 775.87158 MHz 53.05 dBm 20,05 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.26673 MHz 4,80 dBm -25.10 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,64436 MHz 5.02 dBm -24.98 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00305 MHz -48.73 dém -35.73 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.01174 MHz -38.64 dBm -25.64 dB
788.100 MHz | 793,000 MHz 100,000 kHz 768, 40554 MHz -44.41 dBm -31.41.d8 788,100 MHz 793,000 MHz 100,000 kHz 788,16119 MHz -34.76 dBm -21.76 dB
793.000 MHz 806.000 MHz 6.250 kHz 605.04545 MHz -59.87 dém ~24.87 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -59.52 dbm -24.52 dB

T
i i ) e
JUL.2020 16:41:16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum o] spectrum L
Ref Level 30.00 dbm  Offset 11.40 dB Mode Auto Sweep Ref Level 30,00 dbm  Offset 11.40 da Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck paks
20 dbipe —$PURIOUS | INE ABS BAKS 20 dbifie —$PURIOUS § INE_ABS | pA 'l
10 dem J[! 104d h
0 do f‘\ oo i
-10 dBm — { \ -10 dem: — ] ‘,l
-20 dem J : -20 dBm g
|
o \ o I \
SPURIOUS_LINE_ABS / \\ SPURIOUS_LINE_ABS /' \
-40 dBm: -40 dBr .
. A
-50 dBm ‘—“'*A"—J i -50 dBm ‘ LS [N \I
o | y
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs |
763.000 MHz 775.000 MHz 6.250 kHz 770,34266 MHz -60.01 dBém -26.01 dB 763.000 MHz 775.000 MHz 6,250 kHz 769.16793 MHz -59,92 dem -24,92 db
775.000 MHz 775.900 MHz 100.000 kHz 775.87707 MHz -48.06 dBm -35.06 di 775.000 MHz 775.900 MHz 100.000 kHz 775.51474 MHz -48.21 dBm -35.21 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97677 MHz -52.37 dBm -39.37 di 775.900 MHz 776.000 MHz 30,000 kHz 775,94010 MHz -53.34 dBm -40,34 dB
776.000 MHz 788,000 MHz 100,000 kHz 77761239 MHz 20.96 dBm -9.04 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.43556 MHz 21,24 dém -8.76 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.04710 MHz -53.08 dBm -40.08 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,00954 MHz -50.50 dBm -37.60 dB
788.100 MHz 793,000 MHz 100.000 kHz 790.12413 MHz -48.56 dBm -35.56 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -46.66 dém -33.66 dB
793.000 MHz 806.000 MHz 6,250 kHz 800.92857 MHz -59.78 dBm -24.78 dB 793.000 MHz 806,000 MHz 6.250 kHz 803,99351 MHz -50,74 dBm -24.74 dB
— SR
1 J b I )y ] ]
Date: 21.JUL.2020 16:57:3 Date: 21.JUL.2020 16:59:11
Band Edge / Full RB
Spectrum uv:;[
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dbipe—$RPURIOUS LINE ABS | DABS
10 dBm
0 dBm jt
-10 dém — I
-20 dém jr v
| SPURIOUS_LINE_ABS_ / r'\
-40 dBm
-50 dBm I
PAnWs [=ent L
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774,99401 MHz -59.62 dBm -24.62 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89236 MHz -39.64 dBm -26.64 dB
775.900 MHz 776.000 MHz 30,000 kHz 775,98237 MHz -42.61 dBm -29.61 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.61139 MHz 3.88 dBm -26.12 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09885 MHz -33.90 dém -20.90 dB
788,100 MHz 793.000 MHz 100,000 kHz 788,10734 MHz -29.73 dBm -16.73 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -57.58 dBm -22.58 dB
il 1
- . . ' .
Date: 21.JUL.2020 1&:52:27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum || spectrum 2
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PakS Limit ¢heck paks
20 dbipe —$PURIOUS | INE ABS BAKS 20 dbifie —$PURIOUS § INE_ABS | pA '}
10 dBm “ 1d h
e | - i
-10 dBm — H -10 dem: — ]
-20 dBm f \ -20 dém il 1‘
R [ 1 PR i \
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS \
-40 dBm: j \ -40 de / 5
N o AN
.50 dam P T 50 dBm ] = P
o | . |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs |
763.000 MHz 775.000 MHz 6.250 kHz 772,68032 MHz -60.05 dBém -26.05 d& 763.000 MHz 775.000 MHz 6,250 kHz 772.76424 MHz -60.03 dem -25.03 db
775.000 MHz 775.900 MHz 100.000 kHz 775.84251 MHz -47.72 dBm -34.72 di 775.000 MHz 775.900 MHz 100.000 kHz 775.46978 MHz -48.26 dBm -35.26 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98197 MHz -51.98 dBm -38.98 dB 775.900 MHz 776,000 MHz 30,000 kHz 775,97637 MHz -53.18 dBm -40.18 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.55245 MHz 20.36 dBm -0.64 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 20.46 dBm -9.54 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.06369 MHz -53.34 dBm -40.34 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,02522 MHz -47.54 dBm -34.54 dB
788.100 MHz 793,000 MHz 100.000 kHz 79047657 MHz -48.69 dBm -35.69 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -44.87 dBém -31.87 dB
793.000 MHz 806.000 MHz 6,250 kHz 80209740 MHz -59.94 dBm -24.94 dB 793.000 MHz 806,000 MHz 6.250 kHz 79366883 MHz -50,92 dBm -24,92 dB
T T T P —
I ) e il ] (]
L JL J
Dater ZL.JUL.Z0Z0 16:n5odl Date: 21.JUL.2020 17:00:52
Band Edge / Full RB
St 1 I:%:(
Ref Level 30.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dbipe—$PURIOUS LINE ABS | pAES
10 dBm
0 dBm B =
-10 dém | ’l l|
-20 dém } K
| SPURIOUS_ LINE_ABS. / ‘T""\
-40 dBm
-50 dBm IJ
EARM= <hee!
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.81419 MHz -59.90 dBm -24.90 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89326 MHz -42.27 dBm -29.27 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599386 MHz -44.85 dBm -31.85 dp
776.000 MHz 788.000 MHz 100.000 kHz 783.48651 MHz 2.98 dBm -27.02 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07378 MHz -35.99 dBm -22.99 dB
788,100 MHz 793.000 MHz 100,000 kHz 788,19056 MHz -31.89 dBm -168.89 dp
793.000 MHz 806.000 MHz 6.250 kHz 793.25325 MHz -59.19 dBm -24.19 dB
)l J
Date: 21.JUL.2020 16:54:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum || spectrum 2
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PakS Limit ¢heck paks
20 dbipe —$PURIOUS | INE ABS paks 20 dbifie —$PURIOUS § INE_ABS | DA f‘
10 dBm “ 1d J‘
;w |
-10 dBm — IJ‘W -10 dem: — fH\
-20 dBm J li -20 dém f \
SPURIOUS_LINE_ABS i \‘t SPURIOUS_LINE_ABS j l\
-40 dBm ! ~40 derr f
-50 dBm i 50 dém I \\I
oot | o
Start 763.0 MHz 7007 pts Stop B06.0 MHz || [ start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs |
763.000 MHz 775.000 MHz 6.250 kHz 76691409 MHz -59.99 dém -24.99 dB 763.000 MHz 775.000 MHz 6,250 kHz 77266833 MHz -59,99 dem -24,99 db
775.000 MHz 775,900 MHz 100.000 kHz 775.35559 MHz -48.23 dBm -35.23 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.18297 MHz -48.34 dém -35.34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98866 MHz -52.62 dBm -39.62 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.94050 MHz -53.13 dBm -40.13 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.58841 MHz 19,24 dBm -10.76 d& 776.000 MHz 788.000 MHz 100.000 kiHz 786.37562 Mz 19.26 dBm -10.74 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04520 MHz -53.13 dBm -40.13 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01004 MHz -51.08 dBm -38.08 dB
788.100 MHz 793,000 MHz 100.000 kHz 78833741 MHz -48.77 dBm -35.77 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -47.63 dém -34.63 dB
793.000 MHz 806,000 MHz 6.250 kHz 79466883 MHz -59.89 dBm -24.85 dB 793.000 MHz 806.000 MHz 6,250 kHz 804,77273 MHz -59.96 dBm -24.86 dB
T ] — —
Il Ve ( )| J -
Date: 21.JUL.Z0Z 1 6:31 Date: 21.JUL.2020 17:08:12
Band Edge / Full RB
Spectrum
Ref Level 30.00 dem Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
20 dbipe—$PURIOUS | INE_ABS DARS
10 dBm
0 dBm [ \
-10 dBm — J I
-20 dem J \
SPURIOUS_LINE_ABS_ /J \“T“
40 dBm i
-50 dBm r
AN =)
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.49051 MHz -59.99 dBm -24.99 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87617 MHz -44.54 dBm -31.54 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97478 MHz -47.24 dBém -34.24 dB
776,000 MHz 788,000 MHz 100.000 kHz 783.63037 MHz 2.19 dBm -27.581 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07877 MHz -38.23 dBm -25.23 dB
786,100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -34.19 dBm -21.19 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -59.35 dBm -24.35 dB
( ) J ( b e
Date: 21..

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-16 of 21




SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG042242-02B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,40 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Cf‘hnrk PAES Limit (thrnk
10 &dne ‘pummn. INE_ABS PABS 10 ddne Immmm INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
40 dBm -40 dBm
..——q_......».-ﬂ._
v Lo ~ e i ] it o gt
" . et e
-50 dBm J -50 dBm
u
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 626.54698 MHz -57.73 dBm ~44.72 dB 30,000 MHz 763.000 MHz 100.000 kHz 631.67541 MHz -57.58 dBm -44.98 db
806.000 MHz 1.000 GHz 100.000 kHz 9688.31734 MHz -56.58 dbm -43.58 dB 806.000 MHz 1,000 GHz 100.000 kHz 951.96052 MHz -56.84 dBm -43.84 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -45.85 dBm -32.85 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.94176 GHz -45,97 dBm -32.97 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92336 GHz -41.92 dBm -28.92 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.97285 GHz -41,94 dBm -28,94 d&
—_—
{ 1 J L] ( )| J L]
Date: 21.JUL.2020 16:26:05 21.JUL.2020 16:27:02

Middle Channel / QPSK

Middle Channel / 16QAM

e Spectrum I:Iv?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk Limit T‘hnrk PAES
10 rﬁ'r}\" "I—'IIRI[]H.\' INE_ABS 10 éé%ﬂ sPURIOUS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
. w’du\»...._--ﬁ*"‘“ SR W PRSI g, P B | s e
-50 dBm -50 dbm =
70 d8 70 dBm
-80 dBm -80 dBm
-90 der -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 615.55747 MHz -57.70 dBm ~44,70 dB 30,000 MHz 763.000 MHz 100.000 kHz 638.63543 MHz -57.51 dBm -44.81d8
806.000 MHz 1.000 GHz 100.000 kHz 971.15692 MHz -56.74 dBm -43.74 dB 806.000 MHz 1,000 GHz 100.000 kHz 915.89455 MHz -56.97 dBm -43.97 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.07 dBm -33.07 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.94026 GHz -46.11 dBm -33.11 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.91986 GHz -41.77 dBm -28.77 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98885 GHz -41.92 dBm -28.92 dB
L )i ) 2 J 2
Date: 21.JUL.2020 15:28:56 16:27:5¢
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11 .40 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
10 CHH’\P ‘PIIRHHI.\ INE_ABS PABS 10 ch%“ IP\IR[()HS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
' I N AN """"""».w . R e A kq.w
-50 dBm -50 dBm
70 dg -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 633.87331 MHz -57.97 dbm ~44,07 dB 30,000 MHz 763.000 MHz 100.000 kHz 626.54608 MHz -57.90 dBm -44.90 dB
806.000 MHz 1.000 GHz 100.000 kHz 934.59400 MHz -56.79 dbm -43.75 dB 806.000 MHz 1,000 GHz 100.000 kHz 925.68666 MHz -56.80 dBm -43.80 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -45.92 dBm -32.92 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -45.,69 dBm -32.69 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.90336 GHz -41.83 dBm -28.82 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99635 GHz -41.89 dBm -28.89 dB
{ 1 J L] ( )| J L]
Date: 21.JUL.2020 21.JUL.2020 16:

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
ine SPURIOUS. INE_ABS PABS ne JRIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm 40 dBm
. _ P ST O s S U o i, ot
-50 dBm -50 dBm
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 633.87331 MHz -57.75 dBm ~44.,75 dB 30,000 MHz 763.000 MHz 100.000 kHz 623.98276 MHz -57.50 dBm -44.80 dB
806.000 MHz 1.000 GHz 100.000 kHz 967.25087 MHz -56.93 dbm -43.93 dB 806.000 MHz 1,000 GHz 100.000 kHz 964.14843 MHz -56.62 dBm -43.62 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -45.86 dBm -32.86 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.48788 GHz -46.07 dBm -33.07 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.99385 GHz -41.61 dBm -28.61 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92236 GHz -41,77 dBm -28.77 db
J J u W
1 17:01:48
TEL : 886-3-327-3456 Page Number 1 A13-18 of 21
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LTE Band 13 / 5SMHz

Lowest Channel / 64QAM Middle Channel / 64QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,40 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit (thrnk
INE_ABS PABS 10 ddne Imm[mm INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm -40 dBm
Bt P e s e = L ] . g ——
-50 dBm J -50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 630.94278 MHz -57.78 dBm ~44.78 dB 30,000 MHz 763.000 MHz 100.000 kHz 623.25012 MHz -57.57 dBm -44.87 dB
806.000 MHz 1.000 GHz 100.000 kHz 932.66717 MHz -56.87 dbm -43.87 dB 806.000 MHz 1,000 GHz 100.000 kHz 954.96602 MHz -56.41 dBm -43.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96226 GHz -46.16 dBm -33.16 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.48038 GHz -46.03 dBm -33.03 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.93736 GHz -41.87 dBm -28.87 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.90286 GHz -41.93 dBm -28.93 dB&
—_— —
{ 1 J L] ( )| J L]

te: 21.JUL.2020 16:43:54

: 21.JUL.2020 16:44:51

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100

Limit ¢heck PABS
10 rﬁ'rﬁp SPURIOUS_LINE_ABS PABS
= [

-20 dBm
30 d8
-40 dBm
. e UG
-50 dBm J
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 635.33858 MHz -57.70 dBm ~44,70 dB
806.000 MHz 1.000 GHz 100.000 kHz 910.17441 MHz -56.82 dbm -43.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50487 GHz -46.10 dBm -33.10 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92536 GHz -41.70 dBm -28.70 dB

TEL : 886-3-327-3456 Page Number 1 A13-19 of 21
FAX . 886-3-328-4978
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LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum -

Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PAES
2 _SPURIOUS_)LINE_ABS PABS
10 ddRE 7

SPURIOUS_LINE_ABS_

-20 dBm
30 d8
-40 dBm
. s o, e N AV
-50 dBm
-90 d
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz £39.26807 MHz -57.82 dBm ~44.82 dB
806.000 MHz 1.000 GHz 100.000 kHz 977.070%6 MHz -56.82 dbm -43.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -45.96 dBm -32.96 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.91686 GHz -41.97 dBm -28.97 dB
— —_—
( )il ] T v
Date: 21.JUL.2020 17:08:08
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042242-02B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0042
40 Normal Voltage 0.0152
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0052 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0097
20 Normal Voltage 0.0000
20 Battery End Point 0.0029

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.51 4.93 5.39 5.65
Middle CH 3.59 4.72 4.81 5.94 PASS
Highest CH 4.00 4.61 5.01 5.97
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.78 6.58 - -
Middle CH 6.67 6.58 - - PASS
Highest CH 6.99 6.49 - -
TEL : 886-3-327-3456 Page Number : A41-1of 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41 / 20MHz / QPSK
Lowest Channel / 1RB

rum i trum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
00 } — 00 —
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CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 [ 14.00 dem 17,57 dbm 3.58 d8 2.55 0B 3.45 0B Trace 1 | 1590 dem 21,35 dem 5.45 d 2.45 d8 4.23 d8 5.30 08
| —— | ——
L ] J L ] J WRRR we
Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
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1E- 1E- i -
CF 2.593 GHz - Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | | 10% | 105 | D19 | Do |
Trace 1 [ 1435 dem 17,99 dbm 3.64 d8 2.67 0B 3.54 0B 3.50 0B 3.65 08 Trace 1 | 16.08 dem 2111 dBm 2.41d8 4.23 d8 4.72 d8 4.93 08
| —— | ——
L Jl J [ L )i ] SRR e
Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
el :
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00 — 00 - —
= |
< \ <
|
1E4 1E4 T
it | N
1
|
1E- - 1E-
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 14.47 dem 18,51 dBm 4.04 d8 2.9 0B 3.94 0B .00 0B 3 de Trace 1 | 16.38 dm 21,23 dbm 4.84 da 2.43 d8 4.23 d8 4.61 d8 4.78 08
| —— | ——
L )i J [ L )i ] W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

L JL

L JL

rum i trum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
00 - 00 -
~: b =,
. X .
\.
1E- - 1E- -
1E- - 1E- -
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 14.09 dem 19,51 dbm 5.42 d8 3.01 08 5.33 dB Trace 1 [ 1591 dem 21,90 dbm 5.99 da 3.13 d8 4.95 da 5.65 da 5.88 0B
e e
L]

Middle Channel / 1RB

Middle Channel / Full RB

L JL

L JL

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 14,44 dBm 19.23 dBm 4.79 da 3.07 dB 4.72 dB 4.81 dB 4.84 dB Trace 1 16.02 dBm 22,58 dBm 6.56 dB 3.10 d8 5.04 dB 5.94 dB 6.35 dB
P b—— —
| BERREEE I ) [ CEREREERC

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém
30 dB

Offset 12,10 db
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Spectrum
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 1461 dbm 19,63 dBm 5.02 d8 3.22 0B +.96 0B 8 .07 08 Trace 1 | 16.25 dem 22,73 dem 5.48 d8 2.99 d8 5.01d8 5.97 da 5.38 08
e e
L )i ) [ W e

TEL : 886-3-327

-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum

=

Ref Level 30.00 dém

Offset 12,10 db

Ref Level 30.00 dém  Offset 12,10 dB
lo Att 30ds AQT 2ms @ RBW 20 MHz

L JL

o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
X X X
o) \ .
| -
1E- ] - 1E- - -
i
i i ;
N A\ N
Y
1E- ‘\ 1E- -
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 12,97 dBm 20,89 dBm 6.92 dB 3.22 dB 5.59 dB 6.78 dB 6.93 dB Trace 1 15,82 dBm 23,80 dBm 7.98 dB 3.10 d8 5.25 d8 6.58 dB 7.36 dB
e e
J L L L )i ] L]

Middle Channel / 1RB

Middle Channel / Full RB

L JL

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
o,
= 0o e
5 = % <
\ ¥ <
v X X
1€ > = 1€ T =
N \; N X
| X
L&
1 \
1E- 1E-
5 ‘I s
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 1461 dbm 2168 dBm 7.06 d8 .13 4B 5.65 0B 6.67 0B .07 08 Trace 1 | 1597 dem 24,13 dbm 8.16 d8 3.25 d8 5.25 d8 5.58 d8 7.57 08
e e
) [ L )i ] W e

Highest Channel / 1RB

Highest Channel / Full RB

L JL

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
o,
= 0o e
X RS RS
L X . X
1€ 5 = 1€ B =
% 5 bl S
! i
1 | 1 At
%
1E4 - 1E4 - -
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 1441 dbm 2164 dBm 7.43 d8 3.28 0B 577 0B 5.99 0B 7.42 08 Trace 1 | 16.20 dbm 24,25 dbm 7.95 d8 3.22 d8 5.19 d8 5.49 d8 7.42 08
e e
) [ L )i ] W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 497 | 480 | 961 | 973 | 14.33 | 14.36 | 18.94 | 18.66
Middle CH - - - 488 | 491 | 963 | 979 | 1421 | 14.36 | 18.94 | 19.10
Highest CH - - - 483 | 485 | 965 | 959 | 14.30 | 14.36 | 18.94 | 18.98
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.85 - 9.67 14.12 - | 1870
Middle CH - - - 4.88 - 9.65 1424 | - | 19.06
Highest CH - - - 4.83 - 9.63 14.12 - | 18.62
TEL : 886-3-327-3456 Page Number 1 A41-5 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] B.93 dBm| ™M1[1] .74 dBm|
2.49975900 GHz 2.49824000 GHz
= ndB 26.00 dB| @ nd 26.00 dB|
w0 By M1 4.965000000 MHZ| 0d e Bu 4.795000000 MHZ]
N SV P I \ a0E5) e M5 sz
0 r o /
[ \
> -10 d "
¥ ¢
— 20d
\ /
\ ‘ J L
v VAl RPEVATS BV TS
50 d S0 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,499759 GHz 5.93 dam nd8 down 4.965 MHz ML 2.49824 GHz 9.74 dBm nd8 down 4,795 MRz
T 1 2,495993 GHz -17.33 dbm nd8 26.00 dB TL L 2,496112 GHz -15.89 dbm n 26,00 d8
T2 1 2,500958 GHz -16.67 dam Q factor 503.5 T2 1 2.500908 GHz -15.88 dém Q factor 521.0

L U J wa JU

J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] B.95 dBm)| ™M1[1] 1004 aBm}
2.59235100 GHz 2.59346000 GHz
= nd 26.00 dB| @ . ndB 26.00 dB|
w0 1 Bu 4.875000000 MHZ| 0d y Bw 4.905000000 MHZ]
A A A i WNN\AI 531.3] S i Oy 528.7)
od ! od / )
| Y } \
/ \ i \
-tod —f -10 -
Y i
204 20d 4 v
{ [ \
J [
30 1 g
PN Y A N
PP R P el A UA
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,592351 GHz 8.95 dam nd8 down 4.875 MHz ML 2,50346 GHz 10.04 dam nd8 down 4,905 MRz
T 1 2,590592 GHz -16.78 dm nd8 26.00 dB TL L 2,500542 GHz -15.82 dbm nd8 26,00 d8
T2 1 2,595468 GHz -17.24 dBm Q factor 531.8 T2 1 2.595448 GHz -15.91 dém Q factor 528.7

L U J L JU J

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,10 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .00 dBm| mili] 9.65 dBm]
268621100 GHz, 2.68590200 GHz,
e ndB 26.00 dB| & R ndB 26.00 dB)|
04 Bu 4.825000000 MHZ 104 Bu 4.845000000 MHZ]
A R R 556.7] 2 N e PRPROYS SAT T S 554.3]
\ ’
od 0 f
BL.Y | 10 d {
Ti i 7] 'r_;
7 v g
20 d - \ 20 di [
Rt o/ 1 = v -0 S
[\~ v A A Y SadV W PRVRTLY
40 d [ -4l L
-50 d -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHZ CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2666211 GHz 9.00 dBm ndB down 4.625 MHz ML 2.685602 GHz 9.65 dém ndB down 4,545 MHz
TL 1 2,685072 GHz -16.89 dam nds 26.00 dB TL L 2.685082 GHz -16.75 dam nds 26.00 d&
T2 1 2669893 GHz -15.60 dém Q factor 555.7 T2 1 2.689928 GHz -15.09 dém Q factor 554.3
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

L I

J

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.98 dBm) ™M1[1] 10.45 dBm)
2.5035370 GHz 137170 GHZ,
20 20
ndg,, 26.00 dB| nda 26.00 dB)
104 Bwe ~ 9.610000000 MHz| 10 4 B X 9.730000000 MHZ|
] e At 260.5 7 S EARVZ FASRN) £ T ety 257.3
o 0 4
-tod o+ -10 TyL
204 20d i T
~ [T P
- - - W ]
a0 -~
- -\f./" I\
-40 di
50 df 50 d
-6 df -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503537 GHz 10.98 dam nd8 down 9.51 MHz ML 2.503717 GHz 10.45 dam nd8 down 9.73 WHz
T 1 2,496205 GHz -14,40 dBm nd8 26.00 dB TL L 2.498165 GHz -16.10 dBm n 26,00 d8
T2 1 2,505815 GHz -15.84 dBm Q factor 260.5 T2 1 2.505895 GHz -15.45 dam Q factor 257.3

L U

J

Mid

dle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.67 dBm) ™M1[1] 11.53 dBm)
2.5896230 GHz 2.5924810 GHZ]
20 20
nd 26.00 dB 1 nd 26.00 dB
104 Bw 9.630000000 MHZ| 10 4 B - 9.790000000 MHZ|
WelY = AN AR v - A 268.9) 7 R S OT N 264.8
o4 0d
/ Y
J |
-tod -10 d g ; T
204 20 d 1.
{
| |
a0 v 30 {
f v o PR vt LY NI N
-40 ds g n/ e,
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.589623 GHz 10.67 dam nd8 down 9.63 MHz ML 2.503481 GHz 11.53 dam nd8 down 9,79 WHz
T 1 2,588185 GHz -15.93 dbm nd8 26.00 dB TL L 2,588025 GHz -14.69 dm nd8 26,00 d8
T2 1 2,597815 GHz -14.97 dam Q factor 268.9 T2 1 2.597815 GHz -15.43 dam Q factor 264.8
L U J wa L JU J

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.94 dém| mili] 11.97 dBm|
2.6884170 GHZ| 2.6809440 GHz
e ndB 26.00 dB & u 26.00 dB
04 B 9.650000000 MHZ 104 A 9.590000000 MHz
ST T [V factor 278.6 T 7 T o oy 279.5
/
od 4 0 f
10 d £ 10 di 1}
T ¥
20 d - . 20 di |
/ \ 1
/ Ao —~
0 a0
Ve = Y Wa
-40d
50 df -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2668417 GHz 10.94 dBm ndB down 9.65 MHz ML 2.680944 GHz 11.97 dém ndB down 9,59 MHZ
T1 1 2680185 GHz -14.32 dam nds 26.00 d8 T1 1 2.680205 GHz -12.94 dam nds 26.00 da
T2 1 2689835 GHz -15.52 dém Q factor 276.6 T2 1 2.689795 GHz -13.80 dém Q factor 279.5

L )i

J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.08 dBm) ™M1[1] .64 dBm)|
2.5074560 GHZ| 2.5099440 GHz
= ndB 26.00 dB @ ndB 26.00 dB
Bw o 14.326000000 MHz| B o 14.356000000 MHz
10d — 104d = P X
’/ P S ] o SO 1750 AT e T 1748
od od L
} f |
104 r3 -0 ¥ T
M i
20 d N 20 d J‘
“a . A N
a0 LAY SV SV 230 dém [+ e
e itk s
~a0 df -40 di
50 d 50 d
-60 d 60 d
CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,507456 GHz 10.08 dBm nd@ down 14.326 MH2 M1 2.509944 GHz 9.64 dBm nd@ down 14,356 MHZ
TL 1 2,496217 GHz -15.54 dam nd8 26.00 dB TL L 2.486217 GHz -16.45 dm n 26.00 dB
T2 1 2,510543 GHz -15.03 dém Q factor 175.0 T2 1 2.510573 GHz -17.69 dam Q factor 174.8
L U J wa L JU J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 9.41 dBm)| ™M1[1] 0.77 dBm)|
2.5895230 GHz 2.5898530 GHZ]
= nd 26.00 dB @ nd 26.00 dB
w0 M Bu 14206000000 MHz| 0d " Bu 14356000000 MHz
[l o o | @ FRRBE A 182.3 - 180.4
f Ty AU Iy
od | 0 di f
[ ! i
-10 df -10 d !
t T
d 0 1
20 - 20d
/ | \
a0 ‘ 30 < y
o L A y A A A Y r
iy P Al s RYAAY
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589523 GHz 9.41 dBm nd@ down 14.206 MHz M1 2.589853 GHz 9.77 dBm nd@ down 14,356 MHZ
T 1 2,585867 GHz -16.83 dbm nd8 26.00 dB TL L 2,585927 GHz -17.60 dBm nd8 26,00 d8
T2 1 2,600073 GHz -17.79 dém Q factor 182.3 T2 1 2.600283 GHz -16.52 dam Q factor 180.4
L it ] - L ) ]

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.75 dm| mili]
2.6777050 GHZ|
2 A ndB 26.00 dB & ndB 26.00 dB
04 ¥ Bu 14.206000000 MHz 104 Bu 14.356000000 MHz
PR Vov T oo : e apn
P (TS Y Lty 187.3) [ Ay Ve 186.5
od ! !I o ;
[ \
nd | \ od I
10 e t 10 +
] { i
20 df 20 df f
7 T T
30 L ! 30 -
- s T v ) s ~~
PAVAT PYa e ) ) i Rt et i,
LAY %) wda s
50 df 50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2677705 GHz 10.75 dBm ndB down 14.256 MHz ML 2.678034 GHz 9.35 dém ndB down 14.356 MHz
T1 1 2 675397 GHz -15.81 dém nds 26.00 dB TL 1 2.675217 GHz -16.92 dém ndé 26.00 d8
T2 1 2669693 GHz -15.47 dBm Q factor 167.3 T2 1 2.689573 GHz -15.08 dém Q factor 186.5
L ) - L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 36 dBm)| ™M1[1] .02 dBm)|
2.5052810 GHz 2.5076760 GHz]
= nd 26.00 dB @ nd 26.00 dB
104 18.941000000 MHz| 10 4 M1 B 18.661000000 MHz
oy 132.3] n o, ™, S fpetoy 134.4
- ORI, o I PN T PPN e O L
s [l Y A va AP Moy
T T 1 T
10 d R -10 di T L
204 L3 20d ) T
! Notadorn, A { sl sl aan
30 oy i - 20 0 Vol
et gy [
Pl . Lo
50 df 50 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,505281 GHz 7.36 dBm nd@ down 18.941 MH2 M1 2.507678 GHz 8.82 dBm nd@ down 18,661 MHZ
T 1 2,49641 GHz -18.44 dam nd8 26.00 dB TL L 2498689 GHz -16.01 dbm n 26,00 d8
T2 1 2,515351 GHz -19.27 dém Q factor 132.3 T2 1 2.515351 GHz -18.03 dém Q factor 134.4

L I ]

L U ]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] B.59 dBm)| MI[1] .50 dBm)
2.5951980 GHz 2.5946760 GHZ]
= nd 26.00 dB @ nd 26.00 dB
B 18.941000000 MHz| B 10.101000000 MHz
1ad o A TGt 137.0 o ™, 135.8
o8 L PRV VIV e ’ @Y el f A
0 d | ! 0 d / v
| | [
04 — - 10 d -
7 7
20 d F 20 d
30 /
LYy g A honi f
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595198 GHz 8.59 dBm nd@ down 18.941 MH2 M1 2.594678 GHz 9.58 dBm nd@ down 19,101 MHZ
T 1 2583689 GHz -17.24 dBm nd8 26.00 dB TL L 2,58345 GHz -15.91 dbm nd8 26,00 d8
T2 1 2,60263 GHz -17.81 dém Q factor 137.0 T2 1 2.60255 GHz -16.93 dam Q factor 135.8

L it J -

L U ]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 7.56 dBm mili] 8.59 dBm)
2.6888310 GHZ| 2.6844360 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 Bu [ 18.941000000 MHz 104 B 1B.981000000 MHz
o e A 2 y PTTY P LY . !
P Y it i, 1420 (o o P R w1
0 { 0 d + i
| I
BUE! { -10d i |\
¥ v
20 d - 20 di ,/ F\
30 = / f =
A I A A ) P AW
EE
50 df -50 di
-60 df -60 di
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2668831 GHz 7.56 deém ndB down 18.541 MHz ML 2.684438 GHz 8.59 dém ndB down 18,961 MHz
TL 1 267037 GHz -18.09 dém ndé 26.00 dB TL 1 2.67045 GHz -17.70 dém ndé 26.00 d8
T2 1 2689311 GHz -17.02 dém Q factor 142.0 T2 1 2.689431 GHz -17.52 dém Q factor 141.4

J

L )i ]

TEL : 886-3-327-3456
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